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TEST REPORT DECLARE

Product Service

FCCID 1| 2BF24-42BS-U411W

Equipment under Test | :| LED Driver

Model /Type .| BXDR-PS-42BS-U411W-01-A

Listed Models | N/A

Trade Mark :| Bridgelux

Applicant :| Bridgelux, Inc.

Address .| 46410 Fremont Boulevard, Fremont, CA 94538 USA

Manufacturer :| Bridgelux, Inc.

Address :| 46410 Fremont Boulevard, Fremont, CA 94538 USA

Test Laboratory .| Dongguan New Testing Centre Co., Ltd
1F & 3F, No. 1 the 1st North Industry Road Songshan Lake

Address :| Science & Technology Park Dongguan, People’ s Republic of
China 523808

Test Standard Used:
FCC Rules and Regulations Part 15 Subpart C: 15.247, ANSI C63.10:2020.

We Declare:

The equipment described above is tested by Dongguan New Testing Centre Co., Ltd and in the
configuration tested the equipment complied with the standards specified above. The test results
are contained in this test report and Dongguan New Testing Centre Co., Ltd is assumed of full
responsibility for the accuracy and completeness of these tests.

After test and evaluation, our opinion is that the equipment provided for test compliance
with the requirement of the above FCC standards.

Report No.: NTC-ER2311036
Date of Test:  |Nov.09, 2023 to Dec.29, 2023 |Date of Report.: |Jan.08, 2024

Prepared By:

Josk L N

Jack Liu/Engineer Dave Gao_-l/LAB Manager
Note: This report applies to above tested sample only. This report shall not be reproduced in
parts without written approval of Dongguan New Testing Centre Co., Ltd

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM
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1. Summary of test results

Description of Test Item Standard Results
AC Power Conducted Emission FCC Part 15.207 PASS
6dB Bandwidth FCC Part 15.247(a)(2) PASS
Spurious RF Conducted Emission FCC Part 15.247(d) PASS
Maximum Conducted Output Power FCC Part 15.247(b) PASS
Power Spectral Density FCC Part 15.247(e) PASS
Radiated Emissions FCC Part 15.205/ 15.209 PASS
Band Edge FCC Part 15.247(d) PASS
Antenna Requirement FCC Part 15.203/15.247 (b) PASS

2. General test information

Description of EUT

EUT* Name . |LED Driver

Test model

. |IBXDR-PS-42BS-U411W-01-A

EUT function description

. |Please reference user manual of this device

Power supply

. 1120-277V, 50/60Hz 0.55A

Operation frequency:

. 12412 MHz to 2462 MHz for 802.11b/g/n(HT20)

Number of Channels:

. |11 Channels for 802.11b/g/n(HT20)

Modulation Technology:

. [802.11b: CCK/QPSK/BPSK
" [802.11g/n: BPSK/QPSK/16QAM/64QAM

Transmit Data Rate:

802.11b :1/2/5.5/11 Mbps
. 1802.119 :6/9/12/18/24/36/48/54 Mbps
802.11n(HT20): 7.2/14.4/21.7/28.9/43.3/57.8/65/72.2 Mbps

Channel Separation:

. |5 MHz
Antenna Type . |PCB Antenna
Gain: . |Max 0dBi
Hardware Version: 1 V1.0
Software Version: : V1.0

Note: 1, EUT is the ab. of equipment under test.

Dongguan New Testing Centre Co., Ltd

E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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Frequency list:
1. Test frequencies are lowest channel: 2412 MHz, middle channel: 2437 MHz and highest channel:

2462 MHz for 802.11b/g/n(HT20)

Frequency Frequency
Channel (MHz) Channel (MHz)
1 2412 7 2442
2 2417 8 2447
3 2422 9 2452
4 2427 10 2457
5 2432 11 2462
6 2437
Description of test modes
No. TEST Mode DESCRIPTION
1 Low channel TX
2 Middle channel TX
3 High channel TX
4 Keeping TX mode
Note:
Transmit by 802.11b with Date rate (1/2/5.5/11)
Transmit by 802.11g with Date rate (6/9/12/18/24/36/48/54)
Transmit by 802.11n (20MHz) with Date rate (6.5/13/19.5/26/39/52/58.5/65)

Note:

1.The EUT has been set to operate continuously on the lowest, middle and highest operation
frequency Individually, and the EUT is operating at its maximum duty cycle>or equal 98%

2. All modes under which configure applicable have been tested and the worst mode test data
recording in the test report, if no other mode data.

3. For Radiated Emission, 3 axis were chosen for testing for each applicable mode.

2.1. Detail models

Model Rating Note

BXDR-PS-42BS-U411W-01-A 120-277V, 50/60Hz 0.55A N/A

Note: All the same except model name.

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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2.2. Test Peripheral List

No. Equipment Manufacturer Model No. Serial No. Note

1 Notebook Lenovo ThinkPadE450 PF-OLRXDH -

2.3. Block diagram EUT configuration for test

For EUT Tx mode:

AC Mains EUT

2.4. Test environment conditions

During the measurement the environmental conditions were within the listed ranges:

Temperature range: 21-24°C
Humidity range: 40-75%
Pressure range: 86-106kPa

2.5. Measurement uncertainty

Test Item Uncertainty

Uncertainty for Conduction emission test 3.20dB

Uncertainty for Radiation Emission test 4.60 dB (Polarize: V)

(30MHz — 1GHz)

4.60 dB (Polarize: H)

Uncertainty for Radiation Emission test 4.82 dB (Polarize: V)

(1GHz — 18GH?z)

4.52 dB (Polarize: H)

Bandwidth +1.2%
Stop Transmitting Time Test +0.5%
Uncertainty for frequency error 5.8 x10-8

Note: This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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3. Power Line Conducted Emission Test

3.1. Test equipment

Report No.: NTC-ER2311036

ltem Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
1 Test Receiver R&S ESPI 100146 2023-05-20 1 Year
2 LISN R&S ENV216 3650.6550.06| 2023-05-19 1 Year
3 LISN R&S ENV4200 1107.2387.04| 2023-05-19 1Year
4 RF Cable HUBER SUCOFLEX100 | 30722/4E 2023-05-19 2 Year
MEASUREMENT EZ-EMC(VER:1.
> SOFTWARE FARAD 1.4.2) N/A N/A N/A
3.2. BLOCK DIAGRAM OF TEST SETUP
EUT —| Peripheral
PC System |
80cm
=80cm
«—P 80cm
501} Impedance
Recelver LISN1 LISN2 d‘

3.3. Power Line Conducted Emission Limits (Class B)

Freguenc Quasi-Peak Level Average Level
e dB (V) 4B ()
150kHz  ~ 500kHz 66 ~ 56* 56 ~ 46*
5MHz ~ 30MHz 60 50

Note 1: * Decreasing linearly with logarithm of frequency.

Note 2: The lower limit shall apply at the transition frequencies.

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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3.4. Test Procedure

The EUT and Support equipment, if needed, were put placed on a non-metallic table, 80cm above the
ground plane.

Configuration EUT to simulate typical usage as described in clause 2.3 and test equipment as
described in clause 3.2 of this report.

All I/O cables were positioned to simulate typical actual usage as per ANSI C63.10.
All support equipment power received from a second LISN.

Emissions were measured on each current carrying line of the EUT using an EMI Test Receiver
connected to the LISN powering the EUT.

The Receiver scanned from 150 kHz to 30MHz for emissions in each of the test modes.
During the above scans, the emissions were maximized by cable manipulation.

The test mode(s) described in clause 2.3 were scanned during the preliminary test.
After the preliminary scan, we found the test mode producing the highest emission level.

The EUT configuration and worse cable configuration of the above highest emission levels were
recorded for reference of the final test.

EUT and support equipment were set up on the test bench as per the configuration with highest
emission level in the preliminary test.

A scan was taken on both power lines, Neutral and Line, recording at least the six highest emissions.
Emission frequency and amplitude were recorded into a computer in which correction factors were used
to calculate the emission level and compare reading to the applicable limit.

The test data of the worst-case condition(s) was recorded.

The bandwidth of test receiver is set at 9 KHz.

3.5. Test Result

PASS. (See below detailed test result)

Notel: All emissions not reported below are too low against the prescribed limits.
Note2: “-----" means Peak detection; “-----" means Average detection
Note3: Measurement = Reading Level + Factor, Margin= Measurement-Limit

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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Conducted Emission Test Result

80.0 dBu¥

70

60 FCC Pajt15 CE-Class B_OP

"-\-.‘-h‘_-
50
40 R J.A AT ﬂﬁﬁ Ay ff
T b LR
30 | | %WWW R R RO R
12
20 peak
10 _
0.0
0.150 MHz] 30.000

Site: 844 LAB Phase:L1 Temperature(C):24(C)
Limit: FCC Part15 CE-Class B_QP Humidity(%):63%
EUT: LED Driver Test Time: 2023/12/19 17:43:35
M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC120/60Hz
Mode: 2.4G WIFI Test Engineer:
Note:

No. | Frequency Reading Factor Measure- Limit Margin Detector Comment

(MHz) Level(dBuV) (dB) ment(dBuV) (dBuV) (dB)

1 0.1505 26.58 11.14 37.72 65.97 -28.25 QP

2 0.1505 21.50 11.14 32.64 55.97 -23.33 AVG

3 0.2020 27.44 11.14 38.58 63.53 -24.95 QP

4 0.2020 23.58 11.14 34.72 53.53 -18.81 AVG

5 0.3540 32.64 11.18 43.82 58.87 -15.05 QP

6 0.3540 30.13 11.18 41.31 48.87 -7.56 AVG

7 0.3780 35.83 11.18 47.01 58.32 -11.31 QP
8 * 0.3780 33.85 11.18 45.03 48.32 -3.29 AVG

9 1.0140 28.33 11.22 39.55 56.00 -16.45 QP

10 1.0140 22.97 11.22 34.19 46.00 -11.81 AVG

1 6.5620 25.67 11.19 36.86 60.00 -23.14 QP

12 6.5620 13.89 11.19 25.08 50.00 -24.92 AVG

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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80.0  dBu¥
70
F(C Pajt15 CE-Class B_GQP
60
50
40 A Pl .'.E n )
Ugﬂﬂ VRl
20 peak
10
0.0
0.150 [MHz] 30.000
Site: 844 LAB Phase:N Temperature(C):24(C)
Limit: FCC Part15 CE-Class B_QP Humidity(%):63%
EUT: LED Driver Test Time: 2023/12/19 17:39:59
M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC120/60Hz
Mode: 2.4G WIFI Test Engineer:
Note:
No. | Frequency Reading Factor Measure- Limit Margin Detector Comment
(MHz) Level(dBuV) (dB) ment(dBuV) (dBuV) (dB)
1 0.1780 27.30 11.16 38.46 64.58 -26.12 QP
2 0.1780 23.42 11.16 34.58 54.58 -20.00 AVG
3 0.2300 29.02 11.19 40.21 62.45 -22.24 QP
4 0.2300 25.97 11.19 37.16 52.45 -15.29 AVG
5 0.3300 31.38 11.26 42.64 59.45 -16.81 QP
6 0.3300 28.95 11.26 40.21 49.45 -9.24 AVG
7 0.3540 32.44 11.26 43.70 58.87 -15.17 QP
8 0.3540 29.59 11.26 40.85 48.87 -8.02 AVG
9 0.3780 36.29 11.27 47.56 58.32 -10.76 QP
10%* 0.3780 33.88 11.27 45.15 48.32 -3.17 AVG
1 1.0660 26.73 11.23 37.96 56.00 -18.04 QP
12 1.0660 23.20 11.23 34.43 46.00 -11.57 AVG
Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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4. Radiated emission test
4.1. Test equipment
ltem Equipment Manufacturer | Model No. | Serial No. Last Cal. Cal. Interval
1 EMI Test Receiver R&S ESR 725?;%406 2023-05-20 1 Year
o | TrilogBroadband | g sheck | VULB9168 | 00969 | 2023-05-22 | 2 Year
Antenna
3 Pre-amplifier R&S 8449B |3113A04553| 2023-05-19 1 Year
4 | Active Loop antenna | Schwarzbeck | FMZB-1519 | 1519-038 | 2023-05-19 1 Year
5 Horn antenna Schwarzbeck [BBHA9120D 453 2023-05-19 2 Year
g | DoubleRidgedHorn |, \\ o (o | sas574 584 2023-05-19 | 1 Year
Antenna
7 Pre-amplifier R&S SCuU18 105326 2023-05-19 1 Year
8 RF Cable GORE OSQ7%1$010 SNlS; 5847 2023-05-19 1 Year
9 RF Cable GORE OSQ7%1$010 SN15:5847 2023-05-19 1 Year
RFC-SMS-1
10 RF Cable ESCO ETS;:_LILNGR 00-SMS-340| 2023-05-19 1 Year
-IN
Measurement EZ-EMC(VE
11 software Farad R:1.1.4.2) NIA N/A N/A
Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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4.2. Block diagram of test setup
In 3m Anechoic Chamber Test Setup Diagram for 9KHz to 30MHz:

=
Semi-anechoic Chamber

3m
I + * [
EUT and
{ ) SHT&SE‘M
L ]
TURN TAELE
1.50m(L)* 1 Den(W)*0.8m H) —» (WOOD)
—
8 Receiver — PC System
In 3m Anechoic Chamber Test Setup Diagram for 30MHz to 1GHz:
—a
i Semi-anechoic Chamber
—— vl I I } ANTENNAELEVATION VARIES FROM 1 TO 4 METERS
& Im |
EUT and

Support System
[ 1

TURNTAELE

1.5m(L)*1 0m(W)*0.8m(H) —*| (wooD)
—
Rre-Amplifer [EMI Test Receiver 4{ PC System =

E-mail : NTC@NTC-CERT.COM

Dongguan New Testing Centre Co., Ltd
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In 3m Anechoic Chamber Test Setup Diagram for frequency above 1GHz:

Semi-Anechoic 3m Chamber

[ﬂ ANTENNA ELEVATION VARIES FROM 1 TO 4 METER

3m

il

1 5m(L)* 1 0m(W)*1 5miH)

‘-\*.

ABSORBER TURN TABLE I.3m
(FIBRE GLASS)
m =
AMP H Spectrum Analyzer H PC System
Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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4.3. Limit
FCC 15.205 Restricted frequency band:

MHz MHz MHz GHz
0.090-0.110 1642 - 16.423 3999410 45-515
10.495 - 0.505 16.69475 - 16.69525 608 - 614 535-546

2.1735-2.1905 16.80425 - 16.830475 960 - 1240 T25-7.75
4125-4128 255-25.67 1300 - 1427 8.025-8.5
417725 -4.17775 37.5-38.25 1435-1626.5 90-92
420725 -420775 73-T74.6 16455 - 1646.5 93-95
6.215-6.218 748-752 1660 - 1710 10.6-127
6.26775 - 6.26825 108 -12194 17188 - 17222 1325-134
6.31175-6.31225 123 - 138 2200 - 2300 1447 -145
3.291 - 8.294 1499 -150.05 2310- 2390 1535-16.2
8.362 - 8366 156.52475 - 156.52525 2483.5 - 2500 17.7-214
8.37625 - 8.38675 156.7 - 156.9 2690 - 2900 22.01-23.12
841425 - 8 41475 162.0125 - 167.17 3260 - 3267 236-240
12.29 -12.293 167.72-173.2 3332 - 3339 31.2-31.8
1251975 -12.52025 240 - 285 33458 - 3358 36.43 - 36.5
12.57675-12.57725 322-3354 3600 - 4400 ()
FCC 15.109 Limit
Frequency Distance Field Strengths Limits
(MH2) (Meters) dB(uV)/m
30--88 3 40.0
88--216 3 43.5
216--960 3 46.0
960--1000 3 54.0
3 Peak: 74.0
Above 1GHz
3 Average:54.0

Note: (1) The smaller limit shall apply at the cross point between two frequency bands.
(2)Distance is the distance in meters between the measuring instrument, antenna and the closest
point of any part of the device or system.
(3)The emission limits shown in the above table are based on measurements employing a CISPR
QP detector except for the frequency bands 9-90KHz, 110-490KHz and above
1000MHz.Radiated
emissions limits in these three bands are based on measurements employing an average
detector.
(4) At frequencies below 30MHz, measurement may be performed at a distance closer then that
specified, and the limit at closer measurement distance can be extrapolated by below formula:
Limit 3m(dBuV/m)= Limit30m(dBuV/m) + 40Log(30m/3m)
(5)All the emissions appearing within 15.205 restricted frequency bands shall not exceed the
limits shown in 15.109, all the other emissions shall be at least 20dB below the fundamental

emissions, or comply with 15.109 limits.

NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808
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4.4. Test Procedure

Procedure of Preliminary Test

Configuration EUT to simulate typical usage as described in clause 2.3 and test equipment as
described in clause 4.2 of this report.

Mains cables, telephone lines or other connections to auxiliary equipment located outside the test are
shall drape to the floor, be fitted with ferrite clamps or ferrite tubes placed on the floor at the point where
the cable reaches the floor and then routed to the place where they leave the turntable. No extension
cords shall be used to mains receptacle.

EUT height should be 0.8m for below 1GHz and 1.5m for above 1GHz at ground with absorbers.

The antenna was placed at 3 meter away from the EUT as stated in ANSI C63.10. The antenna
connected to the Spectrum Analyzer via a cable and at times a pre-amplifier would be used.

The Analyzer / Receiver quickly scanned from 30MHz to 25GHz. The EUT test program was started.
Emissions were scanned and measured rotating the EUT to 360 degrees and positioning the antenna 1
to 4 meters above the ground plane, in both the vertical and the horizontal polarization, to maximize the
emission reading level.

The X, Y, Z three axial are tested and the report only the worst case.

The emissions from 9KHz to 1GHz, QP or average values were measured with EMI receiver with below

RBW:
Frequency band EBW
OKH=-150KHz 200Hz=
150KH=z-30MHz OKHz
J0MHz-1GH= 120EH=

For emissions above 1GHz, both Peak and Average level were measured with Spectrum Analyzer, and
the RBW is set at 1MHz, VBW is set at 3MHz for Peak measure; RMS detector RBW 1MHz VBW
3MHz for Average measure.

45. Testresult
PASS. (See below detailed test result)
Radiated Emissions Test Data Below 30MHz:

No emission found between lowest internal used/generated frequencies to 30MHz.
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Site: 966LAB Antenna::Horizontal Temperature(C):24(C)
Limit: FCC Part15 RE-Class Humidity(%):60%
B_30-1000MHz
EUT: LED Driver Test Time: 2023/12/22 16:38:10
M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz
Mode: High gears with Tx mode Test Engineer:
Note: (802.11 b 2412MHz-Worst case)
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg)
1 47.8260 15.47 14.24 29.71 40.00 -10.29 | peak 200 138
2 71.8319 23.10 10.81 33.91 40.00 -6.09 | peak 100 215
102.0013 21.94 11.06 33.00 43.50 -10.50 | peak 200 235
4 % | 135.9821 24.51 13.80 38.31 43.50 -5.19 | peak 100 157
5 228.4902 19.15 12.66 31.81 46.00 -14.19 | peak 200 216
6 | | 417.6409 23.39 17.24 40.63 46.00 -5.37 | peak 100 127
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Site: 966LAB Antenna::Vertical Temperature(C):24(C)
Limit: FCC Part15 RE-Class Humidity(%):60%
B_30-1000MHz
EUT: LED Driver Test Time: 2023/12/22 16:42:45
M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz
Mode: High gears with Tx mode Test Engineer:
Note: (802.11 b 2412MHz-Worst case)
No. | Frequency | Reading | Factor Level Limit Margin | Det. | Height | Azimuth | Remark
(MHz) (dBuV) | (dB/m) | (dBuV/m) | (dBuV/m) (dB) (cm) (deg)
1 35.4992 15.02 14.06 29.08 40.00 -10.92 | peak 100 125
2 73.8756 20.32 11.09 31.41 40.00 -8.59 | peak 100 157
3 102.0013 22.84 11.47 34.31 43.50 -9.19 | peak 100 135
4 137.4202 21.58 14.56 36.14 43.50 -7.36 | peak 100 214
5 217.5443 24.65 12.00 36.65 46.00 -9.35 | peak 100 285
6 413.2706 22.01 17.12 39.13 46.00 -6.87 | peak 200 167
*
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Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/10/22

MIN.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2412MHz) Test Engineer:

Note: 802.11 b 11M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

2390.00 59.32 26.33 40.23 8.46 53.88 74.00 -20.12 peak H
2390.00 45.94 26.33 40.23 8.46 40.50 54.00 -13.50 AVG H
2400.00 55.08 26.38 40.20 8.49 49.75 74.00 -24.25 peak H
2400.00 45.49 26.38 40.20 8.49 40.16 54.00 -13.84 AVG H
4824.00 63.76 26.41 40.21 8.51 58.47 74.00 -15.53 peak H
4824.00 47.97 26.41 40.21 8.51 42.68 54.00 -11.32 AVG H
7236.00 57.63 31.01 40.19 9.53 57.98 74.00 -16.02 peak H
7236.00 44.42 31.01 40.19 9.53 44.77 54.00 -9.23 AVG H
2390.00 58.21 26.33 40.23 8.46 52.77 74.00 -21.23 peak \%
2390.00 46.46 26.33 40.23 8.46 41.02 54.00 -12.98 AVG \%
2400.00 55.70 26.38 40.20 8.49 50.37 74.00 -23.63 peak \%
2400.00 45.42 26.38 40.20 8.49 40.09 54.00 -13.91 AVG \Y,
4824.00 64.26 26.41 40.21 8.51 58.97 74.00 -15.03 peak \%
4824.00 48.94 26.41 40.21 8.51 43.65 54.00 -10.35 AVG \%
7236.00 58.04 31.01 40.19 9.53 58.39 74.00 -15.61 peak \Y
7236.00 44.13 31.01 40.19 9.53 44.48 54.00 -9.52 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.
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Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT LED Driver Test Time: 2023/10/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2437MHz) Test Engineer:

Note: 802.11 b 11M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuVv) | (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)

4874.00 61.67 31.04 40.19 9.59 62.11 74.00 -11.89 peak H
4874.00 39.48 31.04 40.19 9.59 39.92 54.00 -14.08 AVG H
7311.00 54.67 35.25 40.47 12.22 61.67 74.00 -12.33 peak H
7311.00 41.07 35.25 40.47 12.22 48.07 54.00 -5.93 AVG H
4874.00 55.05 31.04 40.19 9.59 55.49 74.00 -18.51 peak \%
4874.00 36.75 31.04 40.19 9.59 37.19 54.00 -16.81 AVG \%
7311.00 51.69 35.25 40.47 12.22 58.69 74.00 -15.31 peak \Y,
7311.00 40.68 35.25 40.47 12.22 47.68 54.00 -6.32 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.

Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/10/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2462MHz) Test Engineer:

Note: 802.11 b 11M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect | polarization
(MHZ) (dBuv) | (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)

2483.50 42.77 26.56 40.29 8.65 37.69 74.00 -36.31 peak H
2483.50 35.18 26.56 40.29 8.65 30.10 54.00 -23.90 AVG H
4924.00 59.43 26.51 40.21 8.54 54.27 74.00 -19.73 peak H
4924.00 48.90 26.51 40.21 8.54 43.74 54.00 -10.26 AVG H
7386.00 50.58 31.04 40.19 9.62 51.05 74.00 -22.95 peak H
7386.00 38.85 31.04 40.19 9.62 39.32 54.00 -14.68 AVG H
2483.50 60.58 26.56 40.29 8.65 55.50 74.00 -18.50 peak \%
2483.50 47.50 26.56 40.29 8.65 42.42 54.00 -11.58 AVG \%
4924.00 57.34 26.51 40.21 8.54 52.18 74.00 -21.82 peak \%
4924.00 45.34 26.51 40.21 8.54 40.18 54.00 -13.82 AVG \%
7386.00 45.67 31.04 40.19 9.62 46.14 74.00 -27.86 peak \%
7386.00 38.98 31.04 40.19 9.62 39.45 54.00 -14.55 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808



NTC

e s e e e Page 20 of 72 Report No.: NTC-ER2311036
Product Service

Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/10/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2412MHz) Test Engineer:

Note: 802.11 g 54M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

2390.00 57.73 26.33 40.23 8.46 52.29 74.00 -21.71 peak H
2390.00 46.15 26.33 40.23 8.46 40.71 54.00 -13.29 AVG H
2400.00 55.66 26.38 40.20 8.49 50.33 74.00 -23.67 peak H
2400.00 45.14 26.38 40.20 8.49 39.81 54.00 -14.19 AVG H
4824.00 63.84 26.41 40.21 8.51 58.55 74.00 -15.45 peak H
4824.00 48.34 26.41 40.21 8.51 43.05 54.00 -10.95 AVG H
7236.00 56.73 31.01 40.19 9.53 57.08 74.00 -16.92 peak H
7236.00 44.42 31.01 40.19 9.53 44.77 54.00 -9.23 AVG H
2390.00 58.80 26.33 40.23 8.46 53.36 74.00 -20.64 peak \%
2390.00 45.21 26.33 40.23 8.46 39.77 54.00 -14.23 AVG \%
2400.00 54.23 26.38 40.20 8.49 48.90 74.00 -25.10 peak \%
2400.00 46.85 26.38 40.20 8.49 41.52 54.00 -12.48 AVG \%
4824.00 64.95 26.41 40.21 8.51 59.66 74.00 -14.34 peak \%
4824.00 49.14 26.41 40.21 8.51 43.85 54.00 -10.15 AVG \%
7236.00 57.09 31.01 40.19 9.53 57.44 74.00 -16.56 peak \%
7236.00 43.68 31.01 40.19 9.53 44.03 54.00 -9.97 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.

Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/12/22

MIN.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2437MHz) Test Engineer:

Note: 802.11 g 54M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuv) | (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

4874.00 62.73 31.04 40.19 9.59 63.17 74.00 -10.83 peak H
4874.00 38.62 31.04 40.19 9.59 39.06 54.00 -14.94 AVG H
7311.00 53.57 35.25 40.47 12.22 60.57 74.00 -13.43 peak H
7311.00 40.01 35.25 40.47 12.22 47.01 54.00 -6.99 AVG H
4874.00 53.89 31.04 40.19 9.59 54.33 74.00 -19.67 peak \%
4874.00 37.91 31.04 40.19 9.59 38.35 54.00 -15.65 AVG \%
7311.00 52.67 35.25 40.47 12.22 59.67 74.00 -14.33 peak \%
7311.00 40.82 35.25 40.47 12.22 47.82 54.00 -6.18 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.
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Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/12/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2462MHz) Test Engineer:

Note: 802.11 g 54M

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuV) | (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

2483.50 42.21 26.56 40.29 8.65 37.13 74.00 -36.87 peak H
2483.50 34.95 26.56 40.29 8.65 29.87 54.00 -24.13 AVG H
4924.00 59.96 26.51 40.21 8.54 54.80 74.00 -19.20 peak H
4924.00 48.79 26.51 40.21 8.54 43.63 54.00 -10.37 AVG H
7386.00 50.82 31.04 40.19 9.62 51.29 74.00 -22.71 peak H
7386.00 39.43 31.04 40.19 9.62 39.90 54.00 -14.10 AVG H
2483.50 60.29 26.56 40.29 8.65 55.21 74.00 -18.79 peak Vv
2483.50 46.73 26.56 40.29 8.65 41.65 54.00 -12.35 AVG \Y
4924.00 57.72 26.51 40.21 8.54 52.56 74.00 -21.44 peak \Y
4924.00 46.08 26.51 40.21 8.54 40.92 54.00 -13.08 AVG \
7386.00 45.56 31.04 40.19 9.62 46.03 74.00 -27.97 peak \Y
7386.00 39.38 31.04 40.19 9.62 39.85 54.00 -14.15 AVG \Y

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.
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Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/10/22

MIN.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2412MHz) Test Engineer:

Note: 802.11 n20

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)

2390.00 58.85 26.33 40.23 8.46 53.41 74.00 -20.59 peak H
2390.00 45.45 26.33 40.23 8.46 40.01 54.00 -13.99 AVG H
2400.00 54.49 26.38 40.20 8.49 49.16 74.00 -24.84 peak H
2400.00 46.01 26.38 40.20 8.49 40.68 54.00 -13.32 AVG H
4824.00 63.07 26.41 40.21 8.51 57.78 74.00 -16.22 peak H
4824.00 49.24 26.41 40.21 8.51 43.95 54.00 -10.05 AVG H
7236.00 56.80 31.01 40.19 9.53 57.15 74.00 -16.85 peak H
7236.00 45.50 31.01 40.19 9.53 45.85 54.00 -8.15 AVG H
2390.00 58.53 26.33 40.23 8.46 53.09 74.00 -20.91 peak \%
2390.00 46.64 26.33 40.23 8.46 41.20 54.00 -12.80 AVG \%
2400.00 54.66 26.38 40.20 8.49 49.33 74.00 -24.67 peak \%
2400.00 46.20 26.38 40.20 8.49 40.87 54.00 -13.13 AVG \Y,
4824.00 64.01 26.41 40.21 8.51 58.72 74.00 -15.28 peak \%
4824.00 49.22 26.41 40.21 8.51 43.93 54.00 -10.07 AVG \%
7236.00 58.04 31.01 40.19 9.53 58.39 74.00 -15.61 peak \Y
7236.00 44.29 31.01 40.19 9.53 44.64 54.00 -9.36 AVG \Y

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.
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Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT LED Driver Test Time: 2023/10/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2437MHz) Test Engineer:

Note: 802.11 n20

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHz) (dBuVv) | (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)

4874.00 62.73 31.04 40.19 9.59 63.17 74.00 -10.83 peak H
4874.00 39.72 31.04 40.19 9.59 40.16 54.00 -13.84 AVG H
7311.00 55.24 35.25 40.47 12.22 62.24 74.00 -11.76 peak H
7311.00 40.78 35.25 40.47 12.22 47.78 54.00 -6.22 AVG H
4874.00 55.05 31.04 40.19 9.59 55.49 74.00 -18.51 peak \%
4874.00 37.52 31.04 40.19 9.59 37.96 54.00 -16.04 AVG \%
7311.00 53.14 35.25 40.47 12.22 60.14 74.00 -13.86 peak \Y,
7311.00 41.43 35.25 40.47 12.22 48.43 54.00 -5.57 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.

Site: 966 LAB Antenna::H/V Temperature(C):24(C)

Limit: FCC Part 15.247 Humidity(%):60%

EUT: LED Driver Test Time: 2023/10/22

M/N.: BXDR-PS-42BS-U411W-01-A Power Rating: AC 120V/60Hz

Mode: Tx mode (2462MHz) Test Engineer:

Note: 802.11 n20

Frequency | Reading | Factor Pre- Cable lost Result Limit Margin Antenna

amp Detect polarization
(MHZ) (dBuv) | (dB/m) (dB) (dB) (dBuv/m) | (dBuV/m) (dB)

2483.50 41.39 26.56 40.29 8.65 36.31 74.00 -37.69 peak H
2483.50 36.32 26.56 40.29 8.65 31.24 54.00 -22.76 AVG H
4924.00 60.17 26.51 40.21 8.54 55.01 74.00 -18.99 peak H
4924.00 48.13 26.51 40.21 8.54 42.97 54.00 -11.03 AVG H
7386.00 51.49 31.04 40.19 9.62 51.96 74.00 -22.04 peak H
7386.00 39.37 31.04 40.19 9.62 39.84 54.00 -14.16 AVG H
2483.50 60.93 26.56 40.29 8.65 55.85 74.00 -18.15 peak \%
2483.50 46.09 26.56 40.29 8.65 41.01 54.00 -12.99 AVG \%
4924.00 58.10 26.51 40.21 8.54 52.94 74.00 -21.06 peak \%
4924.00 45.99 26.51 40.21 8.54 40.83 54.00 -13.17 AVG \%
7386.00 46.27 31.04 40.19 9.62 46.74 74.00 -27.26 peak \%
7386.00 38.07 31.04 40.19 9.62 38.54 54.00 -15.46 AVG \%

Note: 1. Result Level = Reading Level + Antenna Factor + Cable loss — Pre-amp Factor.

2. Antenna polarization: “H” means Horizontal, “V” means Vertical.
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5. Output Power

5.1. Test equipment

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
| MXASInal | evgigHT N9O20A | MY54510476 | 2023/05/19 | 1 Year
Analyzer

2 |Power Sensor MWRF-test U2021AX [ MY54320040 | 2023/05/19 1 Year

5.2. BLOCK DIAGRAM OF TEST SETUP

EUT Spectrum Analyzer

5.3. Limit

For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz
bands: 1 Watt (30dBm).

5.4. Test Procedure

For output power test:

1. Connect EUT RF output port to power sensor through an RF attenuator.

2. Connect the power sensor to the PC.

3. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
4. Record the maximum power from the software.

Note : The EUT was tested according to KDB 558074 v05r02 for compliance to FCC 47CFR 15.247
requirements.
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5.5. Test result
Duty Total -
Condition Mode Fr(e'\cjlt:_'eg)cy Antenna POCV?IZE%SS%) Factor Power (Iag::]t) Verdict
(dB) (dBm)
NVNT 802.11b 2412 Ant 1 23.108 0 23.108 30 Pass
1Mbps
NVNT 802.11b 2437 Ant 1 22.514 0 22.514 30 Pass
1Mbps
NVNT 802.11b 2462 Ant 1 22.682 0 22.682 30 Pass
1Mbps
Power NVNT 802.11b 1Mbps 2412MHz Antl
Ermaghd Iprriers Baglones Tuganed o — i il
Center Freg 2.412000000 GHz Caner Preq; 2415003008 G Fadio Sz Hone

o— 1rg: FresmBun
a&tHen 1038

Rl et 6,73 b
Rel 26,73 dBm

AngHeld 10000

Center 24132 GHz

Res B 1 MHEz #FVEW 3 MHE

Channel Power

23.11 dBm i 20 mHz

Power Spectral Density
-49.90 dBm Hz

PFagic Dwvice BTS

Span 30 MHz

Sweap 1 ms

Power NVNT 802.11b 1Mbps 2437MHz Antl

Erpoighd Tprrears Bk - e Ry

Center Freg 2. 437000000 GHz

- Trg: FrewBun
H| Caivlow a&tHen 1038
Rl CHTeal 6.0 51
Rel 26,80 dBm

Cenfer 2437 GHx
WRes BW 1 Mz

#FVEW 3 MHE

Channel Power

22.51 dBm

Cancer Freg: LAITO03350 GHr

AngHeld 10000

Power Spectral Density
-50.50 dBm Hz

|t
Radlo Sig Hone

PFagic Dwvice BTS

Epan 10 MHz
Sweap 1 ms
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Power NVNT 802.11b 1Mbps 2462MHz Antl

W Creagi tpries Bagkee T P FRrR

| R Fi e
Cancer Fraq: 246000020 GHr Razio 512 Hone
& Trig:FrewRun AvgHoid: 100100

Ahtien 2028 Peazio Device: BTS

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm

A —

Center 2462 GHz
FRec B 1 MR FVEW 3 MHz

Channel Power Power Spectral Density

22.68 dBm 120 MHz -50.33 dBm Hz
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Report No.: NTC-ER2311036

. Frequency Conducted Duty Total Limit .
Condition Mode (MH2) Antenna Power (dBm) Factor Power (dBm) Verdict
(dB) (dBm)

NVNT 802.11g 2412 Ant 1 21.057 0 21.057 30 Pass
6Mbps

NVNT 802.11g 2437 Ant 1 20.704 0 20.704 30 Pass
6Mbps

NVNT 802.11g 2462 Ant 1 20.772 0 20.772 30 Pass
6Mbps

Power NVNT 802.11g 6Mbps 2412MHz Antl

Erpight tpriesm Bagkoes Capand P o il
] A h b %
Cancer Freg: L44F03350 GHr Radlo Sist Hone
o— 1rg: FresmBun AvgiHoid 10000
a&tHen 1038

Center Frog 2412000000 GHz

PFagic Dwvice BTS

Rl et 6,73 b
Rel 26,73 dBm

Span 30 MHz

Cenfer 2412 GHx
i FEW 3 MHz Sweap 1 ms

Res B 1 MHEz

Channel Power

21.06 dBm i 20 MHz

Power Spectral Density
-51.95 dBm 1z

Power NVNT 802.11g 6Mbps 2437MHz Antl

Errmight tprrimars Baghos Tyl Fomers o et
] AT B L
Coanter Freq: 2AITO00MD GHE Radio 51 None
o= 1ng: FrewFun AvgiHold 100100
Astien 1026

Center Frag 2.437000000 GHr

| GairrLow Peazio Device: BTS

T CHfcat 611
Rel 3680 dBm

rl
Wl II|_ -.'-hrn'-_'__l.l ,1.[-

Cenfer 2437 GHz
HRes BW 1 Mz

Bpan 30 MHz
FEW 3 MHE Sweap 1ims

Channel Power

20.70 dBm i 20 MHz

Power Spectral Density
-52.31 dBm /Hz
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Power NVNT 802.11g 6Mbps 2462MHz Antl

W Creagi tpries Bagkee T P FRrR

Cancer Fraq: 246000020 GHr Ragio 512 Hone
s Trig: FremBun AvgHoid: 100100
Ahtien 2028 Peazio Device: BTS

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm

i B e e i

s

| e i

Center 2462 GHz
FRec B 1 MR FVEW 3 MHz

Channel Power Power Spectral Density

20.77 dBm 1 20 MHz -52.24 dBm Hz
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Condition | Mode Frequency Antenna | Conducted Duty Total Limit Verdict
(MHz) Power (dBm) | Factor Power (dBm)
(dB) (dBm)

NVNT | 802.11n(HT20) 2412 Antl 21.293 0 21.293 30 Pass

NVNT | 802.11n(HT20) 2437 Antl 20.647 0 20.647 30 Pass

NVNT | 802.11n(HT20) 2462 Antl 20.864 0 20.864 30 Pass

Power NVNT 802.11n(HT20) 2412MHz Antl

Erpighd Tprriears Bk - e Py = |t

Cancer Freq: 2417000080 GHr Razio 512 None

s Trg: FremBun AvgHoid: 10B0
abtun 3028

Center Frag 2413000000 GHz

i il ow Padio Device: BT

Rl Offcat .73 dlb
Rel 26.73 dBm

8 it APl v I 1} |-""

Span 30 MHz

Center 2412 GHz
i FVEW 3 MHE Sweap 1 ms

Res BW 1 Mz

Channel Power

21.29 dBm i 20 Mz

Power Spectral Density
-51.72 dBm iHz

Power NVNT 802.11n(HT20) 2437MHz Antl

Erpoighd Tprrears Bk - e Ry o |t

Cancer Freg: LAITO03350 GHr Radlo Sist Hone
- Trg: FrewBun AvgiHoid 10000

a&tHen 1038

Center Freg 2. 437000000 GHz

o GairLow Ragio Dwvicw BT

Rl et 611 200
Rel 26,80 dBm

gt g Ty

Cenfer 2437 GHx
WRes BW 1 Mz

e Epan 10 MHz
FEW 3 MHz Sweap 1 ms

Power Spectral Density
-52.36 dBm Hz

Channel Power

20.65 dBm
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Power NVNT 802.11n(HT20) 2462MHz Antl

W Creagi tpries Bagkee T P FRrR

1 [ RIS
Cancer Fraq: 246000020 GHr Ragio 512 Hone
& Trig:FrewRun AvgHoid: 100100

Ahtien 2028 Peazio Device: BTS

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm

Rl e ) 2 [* B p T o'

Center 2462 GHz
FRec B 1 MR FVEW 3 MHz

Channel Power Power Spectral Density

20.86 dBm 1 20 MHz 5215 dBm Hz

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808



NTC

e s e e e Page 31 of 72 Report No.: NTC-ER2311036
Product Service

6. -6dB Bandwidth

6.1. Test equipment

ltem| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 | MXASignal | eyvgionT N9O20A | MY54510476 | 2023/05/19 | 1 Year
Analyzer

6.2. BLOCK DIAGRAM OF TEST SETUP

T EUT and Assistant
Spectrum Attenuator .
System
Analyzer ’
6.3. Limit

Systems using digital modulation techniques may operate in the 902 - 928 MHz, 2400 - 2483.5 MHz,
and 5725 - 5850 MHz bands. The minimum 6 dB bandwidth shall be at least 500 kHz.

6.4. Test Procedure

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator

2. Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Centre Frequency = Operation Frequency, RBW= 100 KHz, VBW>3xRBW.

4. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247
requirements.
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6.5. Test result
Condition Mode Frequency Antenna 99% OBW Ba-n%\(/jv?dth Limit -6 dB Verdict
(MHz) (MHz) (MHz) Bandwidth (MHz)
NVNT 802.11b 2412 Ant 1 13.18 9.5483 0.5 Pass
1Mbps
NVNT 802.11b 2437 Ant 1 13.3241 10.0182 0.5 Pass
1Mbps
NVNT 802.11b 2462 Ant 1 13.1997 9.8857 0.5 Pass
1Mbps

OBW NVNT 802.11b 1Mbps 2412MHz Antl

Erpoighl Tperears ke - Drrapied B o |t

] HLEAITIS
Cancer Freg: L44F03350 GHr Radlo Sist Hone
- Trg: FrewBun AvglHeid 100

a&tHen 1038

Center Frog 2412000000 GHz

o GairLow Ragio Dwvicw BT

Rl et 6,73 b
Rel 26,73 dBm

Center 2.412 GHz
WRes B 100 kHz
Cccupied Bandwidth
13.180 MHz
52,691 kHz CBW Power
9540 MHz = dB

Span 40 MHz

FVEW 300 KHz Sweap 4 mE

Total Power #3.4 dBm

Transmit Fredq Emmor
u dB Bandwidth

OBW NVNT 802.11b 1Mbps 2437MHz Antl

Erpighi tpodtears Sagloer - Croaped B |t

Cancer Freg: LAITO03350 GHr Radlo Sist Hone
o— 1rg: FresmBun AvglHeid 100

a&tHen 1038

Center Freg 2. 437000000 GHz

PFagic Dwvice BTS

Rl et 611 200
Rel 26,80 dBm

e ’f-.' WxT a—..*.-* L SNy /"H'.'\'
a h?.,“-
."ﬁ_
.l

ot
prerigd ™ M
T

rhrﬂf"'"'rw“
Center 2.437 GHz
WRes BW 100 kHz
Cccupied Bandwidth
13.324 MHz

-88.4%9 kHz
10,02 MHz

Transmit Fredq Emmor
u dB Bandwidth

#FVEW 300 kHz

Total Power

QBW Fower
= dB

#3.3 dBm

™ LT,
ey h""‘r

Epan 40 MHz
Sweap 4 mE
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OBW NVNT 802.11b 1Mbps 2462MHz Antl

Erpigd Yprmin Axbm o T

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm

et
Center 2462 GHz
WRec BW 100 KHEZ
Cccupied Bandwidth
13.200 MHz

-T1.ATT kHz
9.086 MHz

Transmit Freq Emoer
x dB Bandwidth

s Trig: FremBun

FR
1 L P e ELE
Cancer Fraq: 246000020 GHr Ragio 512 Hone
AvgHeid: 1002

a&tHen 2028 Eadic Dwvice: BT

i

FVEW 300 kHz

Total Power

QBW Powar
x dB

29.00 %
.00 dB
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-6 dB -

. Frequency 99% OBW - Limit -6 dB .
Condition Mode (MH2) Antenna (MH2) Bzzrllj\li'v;c)jth Bandwidth (MHz) Verdict
NVNT 802.11g 2412 Ant 1 16.3407 16.3826 0.5 Pass

6Mbps
NVNT 802.11g 2437 Ant 1 16.3554 16.4615 0.5 Pass
6Mbps
NVNT 802.11g 2462 Ant 1 16.3823 16.4127 05 Pass
6Mbps
OBW NVNT 802.11g 6Mbps 2412MHz Antl
[ Ferigh Spmtrirs nslyo - Goraped B — [
Eonter Frog 2.412000000 SHz f::':.:-"::"m:ﬁ.-m. . Fadte Sic Mone
Re 26,73 dBm
i pamtalpeteatar, bt R g
! Iyt r'.e.-I.’-'II'-'“-“'I‘di\h'll'jrlli-ll.litj:'l “‘Ii‘ll
Center 2.412 GHz
WRes BW 100 KHZ FVEW J0dkHz
Ococupied Bandwidth Total Power 2.0 dBm
16.341 MHz
Transmit Fraq Emor 1.985 kHz QBEW Pawar
u dB Bandwidth 16,38 MHz = dB
OBW NVNT 802.11g 6Mbps 2437MHz Antl
[ Eeigh Tpmdzirs Raslror - raprd B p— o et
Eenter Frag 2.437000000 GHz _ 'f::'ﬁ.:."::"m“_':,.m - Radio 3 None
el 26,80 dBm
WPt e e .lr'ri't'.-.l.-'rq'- by I-'.ir,‘,‘:
'. l‘_.'_'l'Il,'-'!fi_l‘-t'lll"-l.-u',r‘""|w;-'l"|l'|-'.:':fll. "ﬂ“;gflr.mn.'q*1.!:”’."*.‘.'”‘:.#.:;‘: :
Cenfer 2437 GHz ] Bpan 40 MHz
WRes BW 100 kHz FEBIW 30 kHz Sweap 4 s
COcoupied Bandwidth Total Power 0.4 dBm
16.355 MHz
Transmit Fraq Emor -1.290 kHz OBW Powar
u dE Bandwidth 16,46 MHz x dB
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OBW NVNT 802.11g 6Mbps 2462MHz Antl

Erpag tprinee Antkoe Cnmed A o ekl

Cancer Fraq: 246000020 GHr Ragio 512 Hone
s Trig: FremBun AvgHeid: 1002
Ahtien 2028 Peazio Device: BTS

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm

Center 2462 GHz
#Rec B 100 kHZ FVEW 300 kHz

Ocoupled Bandwidth Total Power 0.6 dBm
16.382 MHz

Transmit Freq Emoer 13,313 kHz OBW Powar 99,00 %

x dB Bandwidth fi. x dB -6.00 dB
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Condition Mode Frequency | Antenna | 99% OBW -6 dB Limit -6 dB Verdict
(MHz) (MHz) Bandwidth Bandwidth
(MHz) (MHz)

NVNT | 802.11n(HT20) 2412 Ant1 17.2982 17.0804 0.5 Pass

NVNT | 802.11n(HT20) 2437 Ant1 17.3287 17.175 0.5 Pass

NVNT | 802.11n(HT20) 2462 Ant1 17.3734 17.0139 0.5 Pass

OBW NVNT 802.11n(HT20) 2412MHz Antl
Erpighd Tprters Saglo - Socaped A

Center Frag 2413000000 GHz

Rl Offcat .73 dlb
Rel 26.73 dBm

| s ety
LA 1=
W |

b i
b df f'ln“‘a‘wf' L "':Jl]""‘rlI kL it

Center 2412 GHz
WRes BW 100 kHz
Occupied Bandwidth
17.298 MHz
3.869 kHz
17,08 MHz

Transmit Freq Emaer
x dBE Bandwidth

Cancer Freq: 2417000080 GHr
Trig: FromBun AvgHeid: 1b0iE
abtun 3028

e L e J_-'-rl‘leL.\.'_
! 3
"|_
| owpk L g .
W ""“'fﬁ“”"ir.\‘-‘ﬂ'*ff.ﬁ. Wi
W

FVEBW 300 KHz
Total Powor 308 dBm

QEW Fowar
= dB8

Radio 51 Mone

Padic Dwice: BTS

Epan 40 MHz
Sweap 4 ms

OBW NVNT 802.11n(HT20) 2437MHz Antl

Erpoighl Tperears ke - Drrapied B

Center Freg 2. 437000000 GHz

M| Cairlow

Rl et 611 200
Rel 26,80 dBm

PR
L

o AR
|r:._hi|-_.“'|1. J.Hlﬁl T

Cenfer 2437 GHx
WRes BW 100 kHz

Cccupied Bandwidth

17.329 MHz
21,931 kHz
1718 MHz

Transmit Fredq Emmor
u dB Bandwidth

st

Cancer Freg: LAITO03350 GHr
Trig: FrewBun
a&tHen 1038

i e
g '

| st 301 L
. 'I""'Jf"'""'I-'L:'J,l-‘i‘-*.-.'..:._'.«,rj.'-.

FVBW 300 KHz
Total Power #0.1 dBm

QBW Fower
= dB

AngHeld 10098

|t
Radlo Sig Hone

PFagic Dwvice BTS

Epan 40 MHz
Sweap 4 mE
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OBW NVNT 802.11n(HT20) 2462MHz Antl

Erpag tprinee Antkoe Cnmed A o ekl

Cancer Fraq: 246000020 GHr Ragio 512 Hone
s Trig: FremBun AvgHeid: 1002
Ahtien 2028 Peazio Device: BTS

Center Frog 2462000000 GHr

! CHTeat B 0D dib

Rel 26.88 dBm
Ca ki ks pt R S L
¥

Y TH
l'l'i-'.'h. I.-'i'rr'l'nm-ull-ll'”"l‘rqh-"f'“' 1

Center 2462 GHz
#Rec B 100 kHZ FVEW 300 kHz

Ocoupled Bandwidth Total Power 0.4 dBm
17.373 MHz

Transmit Freq Emoer -H.581 kHz DBEW Power

x dB Bandwidth 17.01 MHz x dB
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7. Band Edges Measurement

7.1. Test equipment

ltem| Equipment Manufacturer Model No. Serial No. Last Cal. | Cal. Interval
1 | MXASignal | eyvgionT N9O20A | MY54510476 | 2023/05/19 | 1 Year
Analyzer

7.2. BLOCK DIAGRAM OF TEST SETUP

EUT and Assistant
System

Spectrum Attenuator
Analyzer

7.3. Limit

Below —30dB of the highest emission level of operating band (In 100 kHz Resolution Bandwidth)

7.4. Test Procedure

The transmitter output was connected to the spectrum analyzer via a low lose cable.

Set RBW of spectrum analyzer to 100 KHz and VBW of spectrum analyzer to 300 KHz with convenient
frequency span including 100 KHz bandwidth from band edge.

Peak conducted output power measured within any 100 kHz outside the authorized frequency band
shall be attenuated by at least 30dB relative to the maximum measured in-band peak PSD level.

The band edges was measured and recorded.
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7.5. Test result

Condition Mode Frequency (MHz) Antenna Limit (dBc) Verdict
NVNT 802.11b 1Mbps 2412 Ant1 -30 Pass
NVNT 802.11b 1Mbps 2462 Ant 1 -30 Pass

Band Edge NVNT 802.11b 1Mbps 2412MHz Antl Ref

B Creagi tpoiers Bagleoe e

B Type Log-Par
AvgHoid: 106100

Center Frag 2.412000000 GHr
Trig: FrewBun

Atwn: 24 d3

PHO: Fast —+—
I Gairclaw

Ral Offeet 8,73 2l

Ref 20,00 dBamn

Center 2.41200 GHr Epan 30,00 MHz
AR=s B 100 KHE PVEW 300 kHE Sweep 2833 ms (1001 prs)

FFL AL BHRdEm

= e

Band Edge NVNT 802.11b 1Mbps 2412MHz Antl Emission

T e L e —ry

Center Frag 2. 37 7000000 GHz Awg Type Log-Par
. Trig: Fremitun AvgHold: 10000
Aiien: 3 d8

T T e e il

Btop 242700 GHr
Swweep BE00 ms (1001 pLE)

Etart 2.22700 GHz
WR=s BN 100 KHE VRS 300 kHE

A PO TR & F -
I a PEIE dBEm
N

£, 7R dHm
518961 48m
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Band Edge NVNT 802.11b 1Mbps 2462MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

B Type Log-Par
- Trig: Frew®un AvgHoid: 106100
Aten: 24 d8

Center 246200 GHr Epan 30,00 MHz
WRes BN 100 KHE PWEN 300 kHE e F. s (1001 prE)

A0 38 ke B2 dEm

= R Y e g

Band Edge NVNT 802.11b 1Mbps 2462MHz Ant1 Emission

Eppighi tporteers Saglor - Tenpt 3

B Type Log-Par
Trig: FremBun AvgHoid: 106100
Aten: 24 d8

Btart 244700 GHE
WREs B 100 KHz

= R Y e g
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Condition Mode Frequency (MHz) Antenna Limit (dBc) Verdict
NVNT 802.11g 6Mbps 2412 Ant 1 -30 Pass
NVNT 802.11g 6Mbps 2462 Ant 1 -30 Pass

Band Edge NVNT 802.11g 6Mbps 2412MHz Antl Ref

T oo

Conter Frag 2.41 2000000 GHr S Typac Log-Pe
- Trg: FremPun AvgiHold 100100
Atten: 24 d8

Mkr1 2.41

Center 2.41200 GHr Epan 30.00 MHz
WREs B 100 KHE PR 300 kHE Sweep 2833 ms (1001 prE)

LATE S e LEIE dEm

= e P

Band Edge NVNT 802.11g 6Mbps 2412MHz Ant1 Emission

T Erynioh Sprcturs Snsime et 34

Center Frag 2. 377000000 GHz v Types Log-Pwr
PHO: Fast ~+- Trg: FresBun AvgHold: 106100
I Ll rclow Atwn: 24 di

Etart 2.32700 GHz Edop F.42700 GHr
WRe=s B 100 kHz VBN 300 ke Sveep G800 ms (1001 prs)

S B e i e
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Band Edge NVNT 802.11g 6Mbps 2462MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

1 [CEC]
B Type Log-Par E
- Trig: Frew®un AvgHoid: 106100

Center 246200 GHr Epan 30,00 MHz
WRes BN 100 KHE PWEN 300 kHE e F. s (1001 prE)

Fa LR AL LEID dEm

= R Y e g

Band Edge NVNT 802.11g 6Mbps 2462MHz Ant1 Emission

Eppighi tporteers Saglor - Tenpt 3

B Type Log-Par
Trig: FremBun AvgHoid: 106100
Aten: 24 d8

Etart 2 44700 GHz
WREs B 100 KHz PVEW 300 kHz

= R Y e g
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Condition | Mode Frequency (MHz) Antenna Limit (dBc) Verdict
NVNT 802.11n(HT20) 2412 Ant1 -30 Pass
NVNT 802.11n(HT20) 2462 Ant1 -30 Pass

Band Edge NVNT 802.11n(HT20) 2412MHz Antl Ref

T oo

Conter Frag 2.41 2000000 GHr S Typac Log-Pe
- Trg: FremPun AvgiHold 100100
Atten: 24 d8

Center 2.41200 GHr Epan 30.00 MHz
WREs B 100 KHE PR 300 kHE Sweep 2833 ms (1001 prE)

Fa UL ELEL T LEIEdEm

= e P

Band Edge NVNT 802.11n(HT20) 2412MHz Ant1 Emission

B Creagi tpoiers Bagleoe e

B Type Log-Par
- Trig: Frew®un AvgHoid: 106100

Center Frag 2,97 7000000 GHr

Etart 232700 GHz Efop 242700 GHT
WRes B 100 kHE YRR 300 ke Sweep G800 ms (1001 prs)

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808




Page 44 of 72 Report No.: NTC-ER2311036
Band Edge NVNT 802.11n(HT20) 2462MHz Antl Ref
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Eppighi tporteers Saglor - Tenpt 3

B Type Log-Par
- Trig: Frew®un AvgHoid: 106100

Center 246200 GHr Epan 30,00 MHz
WRes BN 100 KHE PWEN 300 kHE e F. s (1001 prE)

LASE B GHE, L14E dEm

= R Y e g

Band Edge NVNT 802.11n(HT20) 2462MHz Antl Emission

Eppighi tporteers Saglor - Tenpt 3

B Type Log-Par
- Trig: Frew®un AvgHoid: 106100
Aten: 24 d8

Btart 244700 GHE
WREs B 100 KHz

= R Y e g
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8. Conducted Spurious Emission

8.1. Test equipment

ltem Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
p | MXASIgnal | evgignT N9O20A |MY54510476| 2023/05/19 | 1 Year
Analyzer

8.2. BLOCK DIAGRAM OF TEST SETUP

EUT and Assistant
System

Spectrum Attenuator
Analyzer

8.3. Limit

In any 100 KHz Bandwidth Outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produce by the intentional radiator shall be at
least 20 dB below that in 100KHz bandwidth within the band that contains the highest level of the
desired power.

In addition, radiation emissions which fall in the restricted bands, as defined in §15.205(a), must also

comply with the radiated emission limits specified in§15.209(a)

8.4. Test Procedure

1. Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
2, Set the EUT Work on the top, the middle and the bottom operation frequency individually.
3. Set SPA Trace 1 Max hold, then View.

Note: The EUT was tested according to KDB 558074 for compliance to FCC 47CFR 15.247
requirements. Owing to satisfy the requirements of the number of measurement points, we set the
RBW=1MHz, VBW > RBW, scan up through 10th harmonic, and consider the tested results as the
worst case, if the tested results conform to the requirement, we can deem that the real tested
results(set the RBW=100KHz, VBW > RBW) are conform to the requirement.
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8.5. Test result

Condition | Mode Frequency (MHz) Antenna | Limit (dBc) Verdict
NVNT 802.11b 1Mbps 2412 Antl -30 Pass
NVNT 802.11b 1Mbps 2437 Antl -30 Pass
NVNT 802.11b 1Mbps 2462 Antl -30 Pass

TxX. Spurious NVNT 802.11b 1Mbps 2412MHz Antl Ref
I ot Ypmiers Bashor - Test 1
Center Frag 2.412000000 GHr LT fm::::;;::
Center 241300 GHz
WRes BW 100 kHz VB 300 kHE
Tx. Spurious NVNT 802.11b 1Mbps 2412MHz Antl Emission
3 ﬁmmml"# i i B aq i bw Tas
Center Frag 12515000000 GHz I :'A".::.T:ﬂé"" T ij
RS s
Btart 30 MHz Etop 25.00 OHz
WA=z B 100 KHE Sweep 2,396 5 (1001 pLs
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TxX. Spurious NVNT 802.11b 1Mbps 2437MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

Center Frag 2. 437000000 GHz B Type: Log-Pwr
wa— Trig: Fres®un AngHicid 1000160

a&tHen 2028

VB 300 kHE

Tx. Spurious NVNT 802.11b 1Mbps 2437MHz Antl Emission

B Creagi tpoiers Bagleoe e -

- 1 [EELLClS bT

Center Frag 12.515000000 GHx B Type: Log-Pwr _
. wa— Trig: Fres®un AngHoid: 10018 L

a&tHen 2028

e
b i ittt

Btart 30 MHz
WREs B 100 KHz PVEW 300 kHz

E d48m
B4.3TE d3m_

= R Y e g
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TxX. Spurious NVNT 802.11b 1Mbps 2462MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

Center Frag 2. 468000000 GHz B Type: Log-Pwr
wa— Trig: Fres®un AngHicid 1000160

a&tHen 2028

Cender 246200 GHr
#Res BW 100 kHz BYBW 300 kHE

Tx. Spurious NVNT 802.11b 1Mbps 2462MHz Antl Emission

B Creagi tpoiers Bagleoe e -

- 1 B0 Feiber . TG

Center Frag 12.515000000 GHx B Type: Log-Pwr _
5 - Trig: Frem@un AngHoid: 10018 L

a&tHen 2028

Btart 30 MHz
WREs B 100 KHz PVEW 300 kHz

SAIE dEm
4], 1£8 d3m_
52484 d8m

E d48m
54,904 d3m_

= R Y e g
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Condition Mode Frequency (MHz) Antenna Limit (dBc) Verdict
NVNT 802.11g 6Mbps 2412 Ant 1 -30 Pass
NVNT 802.11g 6Mbps 2437 Ant 1 -30 Pass
NVNT 802.11g 6Mbps 2462 Ant 1 -30 Pass

TxX. Spurious NVNT 802.11g 6Mbps 2412MHz Antl Ref

T oo

Center Frag 2,41 3000000 GHz g Types Log-Pwr .|
5 i = 10g: FremPun AvgiHold 100100 T
Liarils aktier 10 26 [

Cender 241300 GHr
#Res BW 100 kHz BYBW 300 kHE

Tx. Spurious NVNT 802.11g 6Mbps 2412MHz Antl Emission

B Creagi tpoiers Bagleoe e

Center Frag 12.515000000 GHx B Type: Log-Pwr _|
PHO: Fast ~+— Trg: Fresfun AwgHold: 10018 :
I Gairclaw a&tHen 2028

Ral Offeet 8,73 2l

Ref 20,00 dBamn

Etart 30 MHz Etop 25.00 GHz
WE=s B 100 kKHz Sweep 2,386 5 (1001 prs)
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TX. Spurious NVNT 802.11g 6Mbps 2437MHz Antl Ref

B Creagi tpoiers Bagleoe e =
IT:EI'II:ET Freg 2. 437000000 GHz B Type: Log-Pwr
. AngHicid 1000160

- Trig: FrewRun
Ahtien 2028

VB 300 kHE

Tx. Spurious NVNT 802.11g 6Mbps 2437MHz Antl Emission

B Creagi tpoiers Bagleoe e -
Center Frag 12.515000000 GHx B Type: Log-Pwr _
i - Trg: Frew®un AvgHold 100 T

a&tHen 2028

Btart 30 MHz
WREs B 100 KHz

= R Y e g
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TxX. Spurious NVNT 802.11g 6Mbps 2462MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

Center Frag 2. 468000000 GHz B Type: Log-Pwr
wa— Trig: Fres®un AngHicid 1000160

a&tHen 2028

Cender 246200 GHr
#Res BW 100 kHz BYBW 300 kHE

Tx. Spurious NVNT 802.11g 6Mbps 2462MHz Antl Emission

B Creagi tpoiers Bagleoe e -
Center Frag 12.515000000 GHx B Type: Log-Pwr _
i - Trg: Frew®un AvgHold 100 T

a&tHen 2028

Btart 30 MHz
WREs B 100 KHz PVEW 300 kHz

LAVE dEm
&1 484 d3m_
51,171 d8m

E d48m
BLIRE d3m_

= R Y e g
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Condition Mode Frequency (MHz) Antenna Limit (dBc) Verdict
NVNT 802.11n(HT20) 2412 Ant1l -30 Pass
NVNT 802.11n(HT20) 2437 Ant1l -30 Pass
NVNT 802.11n(HT20) 2462 Ant1l -30 Pass

Tx. Spurious NVNT 802.11n(HT20) 2412MHz Antl Ref

T oo

Center Frag 2,41 3000000 GHz g Types Log-Pwr .|
v 1rg: FrewBun AvgiHold 100100 T
aktier 10 26 €

Cender 241300 GHr
#Res BW 100 kHz BYBW 300 kHE

Tx. Spurious NVNT 802.11n(HT20) 2412MHz Ant1 Emission

B Creagi tpoiers Bagleoe e

Center Frag 12.515000000 GHx B Type: Log-Pwr _|
PHO: Fast ~+— Trg: Fresfun AwgHold: 10018 :
I Gairclaw a&tHen 2028

Ral Offeet 8,73 2l

Ref 20,00 dBamn

| 3 ik s T .
Iy J R AR, PR ¥ v
P o R e 1 -y e . -t

Etart 30 MHz Efop 25.00 OHz
WRes B 100 kHE YRR 300 ke Sweep 2386 s (1001 prs)

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808



Page 53 of 72 Report No.: NTC-ER2311036

Product Service

Tx. Spurious NVNT 802.11n(HT20) 2437MHz Antl Ref

I £rymihd Sprrimrs S - Senpt 1 =
J A ] [P iy
Center Frag 2. 437000000 GHz B Type: Log-Pwr

. AngHicid 1000160

- Trig: FrewRun
Ahtien 2028

VB 300 kHE

Tx. Spurious NVNT 802.11n(HT20) 2437MHz Antl Emission

B Creagi tpoiers Bagleoe e -

L 1 T P b 'F

Center Frag 12.515000000 GHx B Type: Log-Pwr _
i - Trg: Frew®un AvgHold 100 T

a&tHen 2028

Btart 30 MHz
WREs B 100 KHz

= R Y e g
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Tx. Spurious NVNT 802.11n(HT20) 2462MHz Antl Ref

Eppighi tporteers Saglor - Tenpt 3

Center Frag 2. 468000000 GHz B Type: Log-Pwr
wa— Trig: Fres®un AngHicid 1000160

a&tHen 2028

Cender 246200 GHr
#Res BW 100 kHz BYBW 300 kHE

Tx. Spurious NVNT 802.11n(HT20) 2462MHz Antl Emission

B Creagi tpoiers Bagleoe e -

L 1 TR 10k P L bT

Center Frag 12.515000000 GHx B Type: Log-Pwr _
. wa— Trig: Fres®un AngHoid: 10018 L

a&tHen 2028

Btart 30 MHz
WREs B 100 KHz &

= R Y e g
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9. Conducted Output Power Spectral Density
9.1. Test equipment

Iltem| Equipment Manufacturer Model No. Serial No. Last Cal. Cal. Interval
| MXASInal | evgigHT N9O20A |MY54510476| 2023/05/19 | 1 Year
Analyzer

9.2. Block diagram of test setup

EUT and Assistant
System

Spectrum Attenuator
Analyzer

9.3. Limit

For digitally modulated systems, the power spectral density conducted from the intentional
radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band during any time interval of

continuous transmission.

9.4. Test Procedure

(1). Connect EUT RF output port to the Spectrum Analyzer through an RF attenuator
(2). Set the EUT Work on the top, the middle and the bottom operation frequency individually.
(3). Set SPA Trace 1 Max hold, then View.
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9.5. Test result
Condition | Mode Frequency (MHz) | Antenna | Max PSD (dBm/3kHz) | Limit (dBm/3kHz) | Verdict
NVNT | 802.11b 1Mbps 2412 Ant1 -6.098 8 Pass
NVNT | 802.11b 1Mbps 2437 Ant1 -6.764 8 Pass
NVNT | 802.11b 1Mbps 2462 Ant1 -6.51 8 Pass

PSD NVNT 802.11b 1Mbps 2412MHz Antl

B Creagi tpoiers Bagleoe e

Center Frag 2.412000000 GHr

Center 2412000 GHz
#Res B 3.0 KHE

- Trig: FrewRun
aktien 2028

VBN 10 kHe

B Type RMS
AvgHoid: 106100

Span 19,10 MHz
Sweep 2,600 = (10001 prs)

PSD NVNT 802.11b 1Mbps 2437MHz Antl

T e L e —ry

Center Frag 2437000000 GHz

PRI Fast
I CaircLaw

Center 43700 GHx
e BW 3.0 KHE

s Trig: Fremfun
abtan 3028

PVEW 10 KRz

g Type RMS
AvgHoid: 1050

Span 20.04 KMz

Sweep 273

& (10001 pes
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PSD NVNT 802.11b 1Mbps 2462MHz Antl

B Creagi tpoiers Bagleoe e

Center Frag 2. 468000000 GHz Fwg Typs RMS TG
PHO: Fast ~+— Trg: Fresfun AvgHold: 100MD0
a&tHen 2028

I Gairclow

Center 2463000 GHz Span 1977 MHz)
WRes BYW 3.0 KHE PYBW 10 kHz* Sweep 2,691 = (10001 prs
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Condition | Mode Frequency (MHz) | Antenna | Max PSD (dBm/3kHz) | Limit (dBm/3kHz) | Verdict
NVNT | 802.11g 6Mbps 2412 Ant1 -14.516 8 Pass
NVNT | 802.11g 6Mbps 2437 Ant1 -14.81 8 Pass
NVNT | 802.11g 6Mbps 2462 Ant1 -15.002 8 Pass

PSD NVNT 802.11g 6Mbps 2412MHz Antl

T oo

Conter Frag 2.41 2000000 GHr T H _|
5 i = 10g: FremPun AvgiHold 100100 T
Liarils aktier 10 26 [

Center 241300 GHz Span 1277 MHz
WRes BYW 3.0 KHE PYBW 10 kHz* Sweep 4461 = (10001 prs

PSD NVNT 802.11g 6Mbps 2437MHz Antl

B Creagi tpoiers Bagleoe e

Center Frag 2. 437000000 GHz Fwg Typs RMS TG
PHO: Fast ~+— Trg: Fresfun AvgHold: 100MD0 :
a&tHen 2028

I G rcLaw

A

Center 43700 GHx Span 12.92 MHz
WRes BYW 3.0 KHE OB 10 kHz* Sweep 4482 & (10001 pr
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PSD NVNT 802.11g 6Mbps 2462MHz Antl

B Creagi tpoiers Bagleoe e

B Type RMS
PHO: fast —+—  Trg: Frmfun AvgHoid: 106100
1 el ow Ahtien 2028

Center Frag 2462000000 GHr

AN b

Center 246300 GHz Span 12.23 MHz
WRes BYW 3.0 KHE PYBW 10 kHz* Sweep 4469 (10001 prs

Dongguan New Testing Centre Co., Ltd E-mail : NTC@NTC-CERT.COM

1F & 3F, No. 1 the 1st North Industry Road Songshan Lake Science & Technology Park Dongguan, People’s Republic of China 523808



NTC

e s e e e Page 60 of 72 Report No.: NTC-ER2311036
Product Service

Condition | Mode Frequency (MHz) | Antenna | Max PSD (dBm/3kHz) | Limit (dBm/3kHz) | Verdict
NVNT | 802.11n(HT20) 2412 Ant1l -13.368 8 Pass
NVNT | 802.11n(HT20) 2437 Ant1l -14.481 8 Pass
NVNT | 802.11n(HT20) 2462 Ant1l -14.133 8 Pass

PSD NVNT 802.11n(HT20) 2412MHz Antl

T oo

Conter Frag 2.41 2000000 GHr T H _|
5 i = 10g: FremPun AvgiHold 100100 T
Liarils aktier 10 26 [

Center 241300 GHz Span 34.16 MHz)
WRes BYW 3.0 KHE PYBW 10 kHz* Sweep 4.651 = (10001 prs

PSD NVNT 802.11n(HT20) 2437MHz Antl

B Creagi tpoiers Bagleoe e

Center Frag 2. 437000000 GHz Fwg Typs RMS TG
PHO: Fast ~+— Trg: Fresfun AvgHold: 100MD0 :
a&tHen 2028

I G rcLaw

i
'1
-

Center 43700 GHx Span 14.35 MHz
WRes BYW 3.0 KHE OB 10 kHz* Sweep 4676 ¢ (10001 pr
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B Creagi tpoiers Bagleoe e

Center Frag 2. 468000000 GHz Fwg Typs RMS
PHO: Fast ~+— Trg: Fresfun AvgHold: 100MD0
I Gairclow a&tHen 2028

A

Center 246300 GHz

WRes BYW 3.0 KHE PYBW 10 kHz* Sweep 4.632 = (10001 prs

Span 14.00 MHz
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10.Antenna Requirement

10.1. Standard requirement

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

15.247(c) (1)(i) requirement: (i) Systems operating in the 2400-2483.5 MHz band that is used
exclusively for fixed. Point-to-point operations may employ transmitting antennas with directional
gain greater than 6dBi provided the maximum conducted output power of the intentional radiator

is reduced by 1 dB for every 3 dB that the directional gain of the antenna exceeds 6dBi.

10.2. EUT Antenna

The antenna is Integral Antenna and no consideration of replacement. Antenna gain is
Maximum 0.00dBi from 2.4GHz to 2.5GHz.
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11.Test setup photograph

11.1.Photos of power line conducted emission test

11.2.Photos of radiated emission test

30MHz — 1GHz
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Above 1GHz
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12.Photos of the EUT

L)
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2.4Gwifi Antenna

--END OF REPORT--
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